Suspected Anthrax Treatment Plan

O Likelihood of Exposure
-any local cases documented?
-direct exposure expected?
-expected ventilation breach?
-hx/exam findings c/w exposure?
-postal worker?
-other suspicious factors?

POSSIBLE SYMPTOMS (2
Cutaneous:

eraised itchy bump

*blister or boil

eopen wound with black center/scab
esurrounding redness or swelling
elarge lymph nodes

Respiratory/Gl:
fever or chills

*headaches or muscle aches
ofatigue or malaise

enausea, vomiting, diarrhea
eabdominal pain

scough (nonproductive)
echest discomfort
eshortness of breath

Patient
presents for
medical
evaluation

High Probability
of Anthrax
Exposure?

Signs/Symptoms
c/w Anthrax?

Yes

Outpatient Antibiotic Therapy for Anthrax® ©

Adults Ciprofloxacin 500mg q12 hrs
(Pregn/Immunocompr) or

Doxycycline 100 mg g12 hrs

Symptoms

Children Ciprofloxacin 10-15 mg/kg 12 hrs*

or
Doxycycline
>8yrs and >45kg:100mg q 12 hrs
>8yrs and <45kg: 2.2mg/kg q 12 hrs
<8yrs: 2.2 mg/kg q 12 hrs

concerning for
Respiratory/Gl
Anthrax?

® Additional Antimicrobial Agents?
* Rifampin (po)
% Vancomycin (iv)
% Clindamycin (iv/po)
e Imipenem
* Chloramphenicol
« Clarithromycin
e PCN/Ampicillin
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Per CDC guidelines:
*MMWR 10/26/01
*MMWR 11/2/01
*MMWR 11/16/01

Reassure patient
-no diagnostic testing
-no prophylaxis
-f/u as indicated

Prophylaxis until confirmed statuse_
-consider nasal swabs (gm stain, C&S)
-give initial 7 days of po Abx
-if negative, stop antibiotics
-if positive, continue for 60 days
-if vaccination UTD, Abx for 30 days
-doxycycline preferred for adults
-Cipro for Kkids, if pregnant or lactating

can switch to Amoxicillin if sensitive$
-f/u after antibiotics discontinued

Treat for cutaneous anthrax (3)

-vesicular fluid or wound swabs®
+/- punch biopsy if +Abx and Cx-
+/- blood Cx (for gm stain, C&S)

-if wound Cx(-) or no progression of
lesions, then'd/c Abx if low prob of
exposure

-if blood Cx+, treat as for resp anthrax
-excision of eschar contraindicated?
-sterile dressing changes for lesions
-treat as outpt, continue for 60 days
-if vaccinated, Abx for 30 days

-flu after antibiotics discontinued

-for kids <2yrs, consider admission for
IV Abx and multidrug tx¢

-if sx of systemic involvement, edema
or head/neck lesion then IV Abx(x2)
indicated, and consider steroids®

Admit to USNH for Resp/GI anthrax
-aggressive IV Abx (Cipro > Doxy)

-plus additional 1 or 2 agents

-Labs: CBC, CXR, ABG, Chem-10, LFTs
Blood Cx x2, +/- chest CT, Coags, + extra
redtop, LP if CNS sx, thoracentesis if
pleural effusion?

-consider steroids if extensive edema,
respiratory compromise or meningitis®

-IV tx initially, then switch to po when
appropriate, continue for 60 days total




* Cipro dose in kids not to exceed 500 mg po BID?
8 Amoxicillin 500mg po TID (for adults); 80 mg/kg/d +TID (for kids) &b

T Use dry swab for culture of unroofed vesicle, use wet swab for base of ulcer, edges or underneath eschar. Consider punch
biopsy if high clinical suspicion but culture negative, or if on antibiotics. Punch biopsy should be submitted in formalin.

¥ Pleural effusions are usually large, hemorrhagic, and recurrent; often requiring repeat thoracentesis vs. chest tube

placement.

° Steroid recommendations: Adults: Dexamethasone 0.75 - 0.90 mg/kg/d (po/iv/im) + QID, or Prednisone 1-2mg/kg gDay¢

a per reference A
b per reference B
¢ per reference C

dper reference D

Children: Dexamethasone 0.25 - 0.5 mg/kg every 6 hrs, or Prednisone 0.5-2mg/kg/day?

Reference A: MMWR: 50(42):909-919, Oct 26, 2001
Reference B: MMWR: 50(43):941-948, Nov 2, 2001
Reference C: MMWR: 50(45):1014-16, Nov 16 ,2001
Reference D: NEJM 341(11): 815-26, 1999

Cipro Dosing for Pediatric Patients
Weight | Weight Cipro Dose
#) (kg)
10 4.5 50 mg po BID |sol'n
20 9.1 125 mg po BID |sol'n
30 13.6 150 mg po BID |sol'n
40 18.2 250 mg po BID |tabs
50 22.7 250 mg po BID |tabs
60 27.3 375 mg po BID |tabs
70 31.8 375 mg po BID |tabs
80 36.4 500 mg po BID |tabs
90 40.9 500 mg po BID |tabs
100 455 500 mg po BID |tabs
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